
Administrative Package 
Cover Page  

This file contains the following documents: 
1. Summary of application (in plain language) 

 English 
 Alternative Language (Spanish) 

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a 
Permit) 

 English 
 Alternative Language (Spanish) 

3. Application materials 

 

 

Portada de Paquete 
Administrativo  

Este archivo contiene los siguientes documentos: 
1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad 

propuesta 

 Inglés 
 Idioma alternativo (español) 

2. Primer aviso (NORI, por sus siglas en inglés) 

 Inglés 
 Idioma alternativo (español) 

3. Solicitud original 

 



TCEQ-20972 (11/08/2024)  Page 1 of 7
[...]
as long as the summary includes the following information: (1) the function of the proposed 
plant or facility; (2) the expected output of the proposed plant or facility; (3) the expected 
pollutants that may be emitted or discharged by the proposed plant or facility; and (4) how 
you will control those pollutants, so that the proposed plant will not have an adverse impact 
on human health or the environment. 
 
Fill in the highlighted areas below to describe your facility and application in plain language. 
Instructions and examples are provided below. Make any other edits necessary to improve 
readability or grammar and to comply with the rule requirements. After filling in the 
information for your facility delete these instructions.   
 
If you are subject to the alternative language notice requirements in 30 TAC Section 39.426, 
you must provide a translated copy of the completed plain language summary in the 
appropriate alternative language as part of your application package. For your convenience, 
a Spanish template has been provided below.  
 
ENGLISH TEMPLATE FOR TPDES or TLAP NEW/RENEWAL/AMENDMENT APPLICATIONS 
DOMESTIC WASTEWATER/STORMWATER 
The following summary is provided for this pending water quality permit application being 
reviewed by the Texas Commission on Environmental Quality as required by 30 TAC Chapter 
39.  The information provided in this summary may change during the technical review of the 
application and is not a federal enforceable representation of the permit application. 

The City of Pflugerville (CN600412985) operates the Upper Gilleland (Central) Wastewater 
Treatment Plant (RN101611440), a wastewater treatment plant. The facility is located at 
15500 Sun Light Near Way, in Pflugerville, Travis County, Texas 78660. This application is for 
a renewal to discharge treated domestic wastewater at an annual average flow of 8.5 million 
gallons per day .  

Discharges from the facility are expected to contain five-day carbonaceous biochemical 
oxygen demand (CBOD5), total suspended solids (TSS), ammonia nitrogen (NH3-N), and 
Escherichia coli. Additional potential pollutants are included in the Domestic Technical 
Report 1.0, Section 7. Pollutant Analysis of Treated Effluent and Domestic Worksheet 4.0 in 
the permit application package. Domestic wastewater is treated by the following treatment 
units: coarse screens, fine screen, gravity grit remover, anoxic/anaerobic basins for carrousel 
basins, carrousel aeration basins, biological nutrient removal carrousel basins, existing 



TCEQ-20972 (11/08/2024)  Page 2 of 7 
Wastewater Individual Permit Application, Plain Language Template 

secondary clarifiers, secondary clarifier, cloth media filters, UV disinfection, sludge holding 
tank, disc thickener, thickened sludge holding tank, and solids handling. 
  



TCEQ-20972 (11/08/2024)  Page 3 of 7 
Wastewater Individual Permit Application, Plain Language Template 

PLANTILLA EN ESPAÑOL PARA SOLICITUDES NUEVAS/RENOVACIONES/ENMIENDAS DE 

TPDES o TLAP 

 

AGUAS RESIDUALES DOMÉSTICAS /AGUAS PLUVIALES 

 

El siguiente resumen se proporciona para esta solicitud de permiso de calidad del agua 

pendiente que está siendo revisada por la Comisión de Calidad Ambiental de Texas según lo 

requerido por el Capítulo 39 del Código Administrativo de Texas 30. La información 

proporcionada en este resumen puede cambiar durante la revisión técnica de la solicitud y no 

es una representación ejecutiva fedérale de la solicitud de permiso. 

 

La Ciudad de Pflugerville (CN600412985) opera the Upper Gilleland (Central) Wastewater 
Treatment Plant   (RN101611440), una planta de tratamiento de aguas residuales. La 
instalación está ubicada en 15500 Sun Light Near Way, en Pflugerville, Condado de Travis, 
Texas 78660. Esta solicitud es para una renovación para descargar aguas residuales 
domésticas tratadas a un flujo promedio anual de 8.5 millones de galones por día.  

Se espera que las descargas de la instalación contengan demanda bioquímica de oxígeno 
carbonoso (CBOD5) de cinco días, sólidos suspendidos totales (SST), nitrógeno amoniacal 
(NH3-N) y Escherichia coli. Se incluyen contaminantes potenciales adicionales en el Informe 
Técnico Nacional 1.0, Sección 7. Análisis de Contaminantes del Efluente Tratado y Hoja de 
Trabajo Doméstico 4.0 en el paquete de solicitud de permiso. Las aguas residuales 
domésticas son tratadas mediante las siguientes unidades de tratamiento: cribas gruesas, 
cribas finas, removedor de arena por gravedad, cuencas anóxicas/anaeróbicas para cuencas 
de carrusel, cuencas de aireación de carrusel, cuencas de carrusel de eliminación biológica de 
nutrientes, clarificadores secundarios existentes, clarificador secundario, filtros de medios de 
tela, desinfección UV, tanque de retención de lodos, espesador de disco, tanque de retención 
de lodos espesados y manejo de sólidos  
  



 

 

 

 

ATTACHMENT AR-3 

USGS Topographic Map 

 

 

 

 

 

 

 

 





 

 

 

 

ATTACHMENT SPIF-1 

SPIF USGS Topographic Map 

  



TCEQ-20971 (08/31/2023)  Page 1 of 3 
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF) 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

SUPPLEMENTAL PERMIT INFORMATION FORM (SPIF) 

FOR AGENCIES REVIEWING DOMESTIC OR INDUSTRIAL 
TPDES WASTEWATER PERMIT APPLICATIONS 

 

This form applies to TPDES permit applications only. (Instructions, Page 53) 

Complete this form as a separate document. TCEQ will mail a copy to each agency as required by 
our agreement with EPA. If any of the items are not completely addressed or further information 
is needed, we will contact you to provide the information before issuing the permit. Address 
each item completely.  

Do not refer to your response to any item in the permit application form. Provide each 
attachment for this form separately from the Administrative Report of the application. The 
application will not be declared administratively complete without this SPIF form being 
completed in its entirety including all attachments. Questions or comments concerning this form 
may be directed to the Water Quality Division’s Application Review and Processing Team by 
email at WQ-ARPTeam@tceq.texas.gov or by phone at (512) 239-4671. 

The following applies to all applications: 

1. Permittee: City of Pflugerville 

Permit No. WQ00 11845002 EPA ID No. TX 0094927 

Address of the project (or a location description that includes street/highway, city/vicinity, 
and county): 

15500 Sun Light Near Way; approximately 2,000 feet southwest of the intersection of East 
Pecan Street and State Highway 130/State Highway 45. 

  

TCEQ USE ONLY: 

Application type:  Renewal  Major Amendment  Minor Amendment  New 

County:   Segment Number:   

Admin Complete Date:   

Agency Receiving SPIF: 

  Texas Historical Commission   U.S. Fish and Wildlife 

  Texas Parks and Wildlife Department   U.S. Army Corps of Engineers 

 

mailto:WQ-ARPTeam@tceq.texas.gov


TCEQ-20971 (08/31/2023)  Page 2 of 3 
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF) 

Provide the name, address, phone and fax number of an individual that can be contacted to 
answer specific questions about the property. 

Prefix (Mr., Ms., Miss): Mr. 

First and Last Name: Brandon Pritchett 

Credential (P.E, P.G., Ph.D., etc.): N/A 

Title: Public Utility Director 

Mailing Address: P.O. Box 589 

City, State, Zip Code: Pflugerville, TX 78691 

Phone No.: 512-990-6402 Ext.: N/A Fax No.: N/A 

E-mail Address: brandonp@pflugervilletx.gov 

2. List the county in which the facility is located: Travis 

3. If the property is publicly owned and the owner is different than the permittee/applicant, 
please list the owner of the property. 
N/A 

4. Provide a description of the effluent discharge route. The discharge route must follow the flow 
of effluent from the point of discharge to the nearest major watercourse (from the point of 
discharge to a classified segment as defined in 30 TAC Chapter 307). If known, please identify 
the classified segment number.  

To Gilleland Creek, thence to Colorado River Below Lady Bird Lake (formerly Town Lake) in 
Segment No. 1428 of the Colorado River Basin 

5. Please provide a separate 7.5-minute USGS quadrangle map with the project boundaries 
plotted and a general location map showing the project area. Please highlight the discharge 
route from the point of discharge for a distance of one mile downstream. (This map is 
required in addition to the map in the administrative report). 

Provide original photographs of any structures 50 years or older on the property. 

Does your project involve any of the following? Check all that apply. 

☐   Proposed access roads, utility lines, construction easements 

☐   Visual effects that could damage or detract from a historic property’s integrity 

☐   Vibration effects during construction or as a result of project design 

☐   Additional phases of development that are planned for the future 

☐   Sealing caves, fractures, sinkholes, other karst features 



TCEQ-20971 (08/31/2023)  Page 3 of 3 
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF) 

☐   Disturbance of vegetation or wetlands 

1. List proposed construction impact (surface acres to be impacted, depth of excavation, sealing 
of caves, or other karst features): 
N/A - Renewal 

2. Describe existing disturbances, vegetation, and land use:  
Land consists of wastewater treatment plant and City Public Works facility, including City 
fleet maintenance, with native trees and grasses along the western boundary and Gilleland 
Creek. 

THE FOLLOWING ITEMS APPLY ONLY TO APPLICATIONS FOR NEW TPDES PERMITS AND MAJOR 
AMENDMENTS TO TPDES PERMITS 

3. List construction dates of all buildings and structures on the property: 
N/A 

4. Provide a brief history of the property, and name of the architect/builder, if known. 
N/A 

 





 

 

 

 

ATTACHMENT TR-1 

Treatment Process Description 

  



Proposed Expanded and Modified Plant – Biological Nutrient Removal  

The proposed expansion and modifications would add capacity and convert the existing 
plant to a biological nutrient removal (BNR) process. An influent lift station will collect and 
pump influent into the headworks, which will consist of two (2) coarse screens, one (1) fine 
screen, and one (1) gravity grit removal unit. The flow will be split evenly between two (2) 
new carrousel units that utilize internal anaerobic, anoxic, and oxic zones for biological 
nutrient removal, and the two (2) existing CarrouselTM aeration basins which will be 
appended with external anoxic/anaerobic basins for nutrient removal. The wastewater will 
then be split between three (3) secondary clarifiers, before progressing to the cloth media 
filters followed by UV disinfection. For sludge handling, existing structures will be 
converted into sludge and thickened sludge holding tanks. A mechanical thickener will 
thicken the WAS flow before it is sent to a mechanical dewatering unit for dewatering.  

It is proposed to construct the improvements in three phases, as follows:  

Phase I – New influent lift station, coarse and fine screens, grit removal, carrousel 
type aeration basins designed for BNR, final clarifier, filters, and UV disinfection.   

Phase II – New anaerobic/anoxic basins ahead of existing carrousel aeration basins 
to convert them to BNR, rehabilitation of CarrouselTM aeration basins, and 
rehabilitation of existing final clarifiers.  

Phase III – New sludge thickening/dewatering facility.  

During the Phase II project it is anticipated that the existing CarrouselTM aeration basins and 
final clarifiers will be rehabilitated by taking one unit off-line at a time. During the time 
when a CarrouselTM basin and/or one clarifier out of service, the treatment capacity will be 
limited to 8.5 MGD. Therefore, the City intends to request a phased discharge permit with 
interim phases of 7.25 and 8.5 MGD. When Phase II construction is complete the liquids 
treatment capacity of the plant will be 10 MGD.  

Likewise, the existing solids handling facilities have the capacity to process solids 
produced from an influent flow of approximately 8.5 MGD. If additional solids handling 
capacity is needed prior to completion of the Phase III construction, the City will use a 
mobile belt filter press to augment the existing solids dewatering equipment.  



 

 

 

 

 

ATTACHMENT TR-2 

Treatment Units 

 

 

 

 

 

 

 



 

Treatment Units Number of Units Dimensions (LxWxD) 
Coarse Screen 2 23’ x 25’ x 6’ 
Fine Screen 1 33’ x 25’ x 6’   
Gravity Grit Remover 1 18’ x 18’ x 23.5’ 
Anoxic/Anaerobic Basins for 
Carrousel Basins 2 45’ x 100’ x 20’ 

Carrousel Aeration Basins 2 150’ x 105’ x 11.25’ 
Biological Nutrient Removal 
Carrousel Basins 2 268’ x 62.25’ x 23.5’ 

Existing Secondary Clarifiers 2 115’ Diameter x 12.33’ Depth 
Secondary Clarifier 1 115’ Diameter x 14’ Depth 
Cloth Media Filters 7 62’ x 65’ x 11.5’ 
UV Disinfection 1 55’ x 28’ x 5’ 
Sludge Holding Tank 1 25’ Diameter x 11.25’ Depth 
Disc Thickener 1 10’ x 10’ x 6.5’ 
Thickened Sludge Holding Tank 1 65.5’ x 24.5’ x 17’ 
Solids Handling (Centrifuges or 
Screw Press, same building( 2 45’ x 32’ x 32’ 



 

 

 

 

ATTACHMENT TR-3 

Process Flow Diagram 

  



C
:\
W

IN
D

M
\0

9
6
6
9
-2

0
8
6
0
 P

F
L
 W

W
T

P
\D

W
G

S
-P

R
O

C
E

S
S

\O
O

D
-O

1
 .
D

W
G

, 
1

0
/1

1
/2

0
0

5
 2

:2
4

:0
3

 P
M

, 
jf
e

la
n

7 8

8* D
FUTURE ULTIMATE

RE-USE PUMP TNG

STATIONT-
3 KIPW

10 RAS

RE-USE

DISTRIBUTION

SYSTEM"1

QUmEEB
NO

% 2 iCS

30 ICE

yAMiaiLBAB^SCEEEM

WITH 1" BAR SPACING
TO

AERATION BASIN NO SCADA
\

TERTIARY FILTERS 
3 BASINS O 12 DISK FILTERS/EA 

TOTAL CAPACITY - 18.0 MGD

iEMERGENCY BYPASS

£M«a

RECTANGULAR WEIR ® 60' 

LONG-7

\8 D D.O.

METER
--------©

n
RAS PUMP STATION 

3 VFD CONTROLLED PUMPS 

® 4QQ-1.400 GPM/EA

WAS PUMP STATION 

2 VFD CONTROLLED PUMPS 

& 50-250 GPM/EA
\ 12OFC

NO. 3

SLUDGE

BLANKET

ANALYZER

12 RASTO SCADA

EMURE
RE-USE STORAGE POND

±42 MILLION GALLONS.

NO. 2

CLASSES
SEU33EB

BOX

1 5" LONG WEIR

GATE/CLARIFIER

FLOW METER 

TO SCADA----------

FLOW METER 

TO SCADA
A£BAT)QN BASINS 

2 BASINS O 162,133 CF/EA 

2 150 HP AERATORS WITH VFDs PER BASIN 

1 25' LONG WEIR PER BASIN 

(1' MAX ADJUSTMENT)

TOTAL VOLUME = 324.466 CF

NO. 1

m
ClflBSUKBS

2 BASINS. 115' DIAMETER EACH. 

12.33 SWD, 10.386 SF SURFACE AREA, 

128.070 CF

EggS
?i
a.: in

* Z
36 RS

^EMERGENCY
BY-PASS WEIR

3» rO

UqESSZZS s
TO

SCADAJ-J2 NPW

6 D
© w

< EFFLUENT STRUCTURE8” D FLOW METER

TO SCADA-

FLOW METER 

— TO SCADA
gHQSgHQRUS

ANALYZES
LEVEL ALARM 

TO SCADA DECHLORINATION SYSTEM

(SODIUM BISULFITE)

1 2,000 GAL STORAGE TANK 

METERING PUMPS © 2.1 GAL/HR

SLUDGE

BLANKET

ANALYZER

12 RAS
BLOWER UNITS 

2 UNITS @ 1 1 0  SCFM/EA

TO SCADA 48" CE

r 6" DSCREENINGS TO 

WASHER/COMPACTOR 

AND DUMPSTER l
Q 6 D

o
1 SB4 LPA

to
/ <

cSCREENINGS 

TO SANITARY 

LANDFILL

TO

SCADA

36” CE EjL

/ 8" Do /D.O.

METER nr Q™

o-
o~

cs

O
30" CE 60 OUTFALL G1LLELAND

CREEK

60" CE
Si*CE30

FLOW METER 

TO SCADA

6" D2“ CS

2 PUMPS O 12,125 GPM SCREENS © 7,600 GPM

TOTAL = 15.200 GPM

a
CL ANALYZER 

TO SCADA
8 D

10" RWL 10 RWL
CLARIFIER

L. 8’ D 4"BE POST

AERATION
BASIN 

1 BASIN 

1,615 CF

EMSmi
FLUME 

24” WIDE 

THROAT

LISENO ir-
AESATiON BASIN ..SPLITTER

BOX

2 WEIR GATES PER BASIN 

5* / EACH 

TOTAL = 20'

PUMP

WELWELL

1 BASIN I 

1,615 CF

<

Z:
2".NPW ol CHLORINE CONTACT BASINr

OO
PHOSPHORUS REMOVAL SYSTEM

2 6,500 GAL STORAGE TANKS 

4 METERING PUMPS © 2.5 

GAL/HOUR

1 BASIN @ 21,341 CF 

1 BASIN 0 13,991 CF 

TOTAL = 35,332 CF
DISCHARGE BOX NO. 2

RE-USE. HYDRO

PNEUMATIC TANK 

20,000 GAL 

W/PRESSURE 

SWITCHES

u:

tNIEBM-RE.-U.SE PUMEIM6 STATION
1 PUMP 0 200 GPM 9 75 PS)

1 PUMP 0 400 GPM © 75 PSI

1 PUMP 0 600 GPM © 75 PSI

1 CSs:

r fc 1" FC

-J
2 LPA

|_____ A" WAS ._________________

(ABANDON IN PLACE) |

__4^_WAS_    _______________________ „________ ' .

| (ABANDON IN PLACE) H |

2" NPW
L 2' CS<o

1 PW
BIOSOLIDS BUILDING

2 CENTRIFUGES ©
110-225 GPM/EA

8 D SZJS
6 TS

L- r NPW

t-i 12" D
ILQIER-iMS

2 UNITS & 940

GFM AND 7.6 PSI

U ^ l - — h - s H O M J

r
!  1

SS55B
i i SLUDGE

CAKE

f -d=3

-C=3

r-M

2” LPA

Q NPW PUMPING STATION

2 PUMPS © 150 GPM 

9 78 PSI W/PRESSURE

SWITCHES

► MAIN PROCESS e i

J 1
CO

FLOW METER

— TO SCADA
= SLUDGE TRANSFER \ 

, PUMP.STATION ,

3 PUMPS 9 60 I 

GPM/EA

SLUDGE LINES 

DRAIN LINES

*- NON-POTABLE WATER

LPA LINES

— EXISTING

— PROPOSED 

... FUTURE

r

T
6 SN

^TT^, 37"^-

D IT1 CHLORINATION SYSTEM

(CHLORINE GAS)

4 ONE TON CYLINDERS 

6 CHLORSNATORS

J* k a d

k X /“Cj \ / X/ X8 D 4" TS 6 TS

#4
------ U*1

*
/ \/ \

/
\/ /T NPW

r pw T T I Ijn
ON-SITE

PLANT USE
LIQUID SLUDGE 

HAUL CONNECTION
» t » »............... iP_JP_ Ap

L—8 D|______ SN

8 D
COMPOSTING AREA 

(ABANDONED SLUDGEms

SLUDGE....IHJgKEMER„BMiM

1 BASIN @ 25' DIA., 11.25' 

SWD, 490 SF SURFACE 

AREA, 7,031 CF

5l.UP6EuJjPI.PiNS BASIN
1 BASIN © 27,600 CF

D

HDR Engineering, Inc.

A 10/19/05 ISSUED FOR BIDDING

ISSUE DATE DESCRIPTION

PROJECT MANAGER DARREN C. STROZEWSKI

DESIGNED BY D. C. STROZEWSKI

DESIGNED BY S. D. BEROSET

DRAWN BY M. E. WAUER

CHECKED BY J. G. GLASER

DATE OCTOBER 2005

PROJECT NUMBER 000000000020860

|** . . g . **| 7

5 DARREN C. ^ STRO^WSKI ^

The City el

f^raf

CENTRAL WASTEWATER TREATMENT PLANT

IMPROVEMENTS

GENERAL
PROCESS

FLOW DIAGRAM

0 1“ 2”

I IhhL—Im^------------------E!!________ I
FILENAME 00D—01.DWG

SHEET

SCALE NOT TO SCALE OOD-01

07213
Text Box
Process Flow Diagram for 5.3 MGD Phase of Central WWTP



90% SUBMITTAL

O
N

 D
AT

E:
TE

XA
S 

N
O

:

N
O

T 
FO

R 
CO

N
ST

RU
CT

IO
N

TH
IS

 D
O

CU
M

EN
T 

IS
 R

EL
EA

SE
D 

FO
R 

TH
E

PU
RP

O
SE

 O
F 

IN
TE

RI
M

 R
EV

IE
W

 U
N

DE
R 

TH
E

AU
TH

O
RI

TY
 O

F:

IT
 IS

 N
O

T 
TO

 B
E 

U
SE

D 
FO

R 
CO

N
ST

RU
CT

IO
N

,
BI

DD
IN

G 
O

R 
PE

RM
IT

 P
U

RP
O

SE
S.

CO
BY

 C
. G

EE
 P

.E
.

11
88

65
4/

22
/1

9

8
.5
 
M
G
D
 
P
F
D

7.2
5 a

nd
 8.

5 M
GD

  P
FD



90% SUBMITTAL

O
N

 D
AT

E:
TE

XA
S 

N
O

:

N
O

T 
FO

R 
CO

N
ST

RU
CT

IO
N

TH
IS

 D
O

CU
M

EN
T 

IS
 R

EL
EA

SE
D 

FO
R 

TH
E

PU
RP

O
SE

 O
F 

IN
TE

RI
M

 R
EV

IE
W

 U
N

DE
R 

TH
E

AU
TH

O
RI

TY
 O

F:

IT
 IS

 N
O

T 
TO

 B
E 

U
SE

D 
FO

R 
CO

N
ST

RU
CT

IO
N

,
BI

DD
IN

G 
O

R 
PE

RM
IT

 P
U

RP
O

SE
S.

CO
BY

 C
. G

EE
 P

.E
.

11
88

65
4/

22
/1

9

02659
Ellipse

AutoCAD SHX Text
SHEET

AutoCAD SHX Text
SEQ.

AutoCAD SHX Text
this sheet, adjust scale.

AutoCAD SHX Text
drawing. If not one inch on 

AutoCAD SHX Text
Bar is one inch on original 

AutoCAD SHX Text
ISSUE

AutoCAD SHX Text
NO.

AutoCAD SHX Text
VERIFY SCALE

AutoCAD SHX Text
0

AutoCAD SHX Text
1

AutoCAD SHX Text
DATE

AutoCAD SHX Text
BY

AutoCAD SHX Text
F&N JOB NO.

AutoCAD SHX Text
FILE NAME

AutoCAD SHX Text
PFL16607

AutoCAD SHX Text
CHECKED

AutoCAD SHX Text
REVISED

AutoCAD SHX Text
DRAWN

AutoCAD SHX Text
DESIGNED

AutoCAD SHX Text
DATE

AutoCAD SHX Text
CITY OF PFLUGERVILLE

AutoCAD SHX Text
CENTRAL WWTP EXPANSION PHASE I IMPROVEMENTS

AutoCAD SHX Text
Freese and Nichols, Inc. Texas Registered Engineering Firm F-2144

AutoCAD SHX Text
04/19/19

AutoCAD SHX Text
Plot Date: 4/25/2019 12:52 PM   Plot By: 90119   Filename: N:\pi\PI-PFL-DG-PROC01.dwg    

AutoCAD SHX Text
Last Saved: 4/25/2019 12:50 PM   Saved By: 90119

AutoCAD SHX Text
Filename: N:\pi\PI-PFL-DG-PROC01.dwg

AutoCAD SHX Text
ACAD Rel: 21.0s (LMS Tech)

AutoCAD SHX Text
GENERAL

AutoCAD SHX Text
PHASE I PROCESS FLOW DIAGRAM

AutoCAD SHX Text
G-8

AutoCAD SHX Text
KAI

AutoCAD SHX Text
MGA

AutoCAD SHX Text
.

AutoCAD SHX Text
JWM

AutoCAD SHX Text
60" PIPE FROM SH-130 MANHOLE

AutoCAD SHX Text
INFLUENT LIFT STATION

AutoCAD SHX Text
HEADWORKS 

AutoCAD SHX Text
OVERFLOW

AutoCAD SHX Text
GRAVITY GRIT CHAMBER

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
GRIT  PUMPS

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
AERATION BASIN INFLUENT SPLITTER BOX

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
EMERGENCY OVERFLOW

AutoCAD SHX Text
WAS  HOLDING TANK (OUT OF SERVICE)

AutoCAD SHX Text
WAS BYPASS

AutoCAD SHX Text
AIR  DIFFUSERS

AutoCAD SHX Text
SLUDGE HOLDING TANK

AutoCAD SHX Text
AIR

AutoCAD SHX Text
WAS

AutoCAD SHX Text
SLUDGE PUMPS

AutoCAD SHX Text
THICKENED SLUDGE HOLDING TANK BLOWERS

AutoCAD SHX Text
WAS

AutoCAD SHX Text
POLYMER FEED  SYSTEM

AutoCAD SHX Text
CENTRIFUGES

AutoCAD SHX Text
BIOSOLIDS TO COMPOST/LANDFILL

AutoCAD SHX Text
PLANT EFFLUENT OUTFALL

AutoCAD SHX Text
PARSHALL FLUME

AutoCAD SHX Text
TYPE 1 REUSE WATER SYSTEM

AutoCAD SHX Text
UV DISINFECTION

AutoCAD SHX Text
NON-POTABLE WATER SYSTEM

AutoCAD SHX Text
NEW CLOTH MEDIA  FILTERS

AutoCAD SHX Text
BACKWASH VACUUM PUMPS

AutoCAD SHX Text
RAS/WAS

AutoCAD SHX Text
EXISTING RAS/WAS PUMP STATION #1

AutoCAD SHX Text
RAS

AutoCAD SHX Text
ALUM FEED AND STORAGE

AutoCAD SHX Text
NEW RAS/WAS PUMP STATION #2

AutoCAD SHX Text
ALUM

AutoCAD SHX Text
NEW  CLARIFIER 3

AutoCAD SHX Text
EXISTING FINAL  CLARIFIER 2

AutoCAD SHX Text
EXISTING FINAL CLARIFIER 1

AutoCAD SHX Text
INTERNAL  RECYCLE GATE

AutoCAD SHX Text
INTERNAL  RECYCLE GATE

AutoCAD SHX Text
ANOXIC ZONE

AutoCAD SHX Text
ANOXIC ZONE

AutoCAD SHX Text
ANAEROBIC ZONE

AutoCAD SHX Text
RAS

AutoCAD SHX Text
RAS

AutoCAD SHX Text
RAS SPLITTER  BOX

AutoCAD SHX Text
RAS

AutoCAD SHX Text
AERATION BASIN NO. 1

AutoCAD SHX Text
ANAEROBIC ZONE

AutoCAD SHX Text
MIXED LIQUOR SPLITTER BOX

AutoCAD SHX Text
WAS

AutoCAD SHX Text
RAS

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
WAS

AutoCAD SHX Text
TO  PLANT  DRAIN

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
16" PLANT DRAIN

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
EXISTING REUSE PUMPS

AutoCAD SHX Text
AERATION BASIN NO. 2 (TEMPORARILY OUT OF SERVICE)

AutoCAD SHX Text
BNR BASIN NO. 3

AutoCAD SHX Text
BNR BASIN NO. 4

AutoCAD SHX Text
EXISTING CARROUSEL AERATION BASINS

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
CL2

AutoCAD SHX Text
BLIND FLANGE (CONNECT IN PHASE II) TO AERATION BASIN NO. 1

AutoCAD SHX Text
BLIND FLANGE (CONNECT IN PHASE II)

AutoCAD SHX Text
WAS BYPASS

AutoCAD SHX Text
WASHER COMPACTORS 

AutoCAD SHX Text
24" PIPE FROM WEISS LANE LIFT STATION

AutoCAD SHX Text
MIXED LIQUOR JUNCTION BOX

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
NEW EQUIPMENT, PIPING, OR STRUCTURES

AutoCAD SHX Text
EXISTING EQUIPMENT, PIPING, OR STRUCTURES

AutoCAD SHX Text
LEGEND:

AutoCAD SHX Text
FUTURE EQUIPMENT, PIPING, OR STRUCTURES

AutoCAD SHX Text
SOLIDS TO LANDFILL 

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
NPW PUMPS

AutoCAD SHX Text
GRIT TEACUP AND SNAIL

AutoCAD SHX Text
SOLIDS TO LANDFILL 

AutoCAD SHX Text
STOP PLATE

AutoCAD SHX Text
STOP PLATE

AutoCAD SHX Text
M

AutoCAD SHX Text
GATE

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
POST-AERATION BASIN

AutoCAD SHX Text
TO FUTURE CLARIFIER NO. 4

AutoCAD SHX Text
FUTURE EFFLUENT PUMP STATION

AutoCAD SHX Text
M

02659
Snapshot

02659
PolyLine

02659
PolyLine

02659
Snapshot

02659
PolyLine

02659
Rectangle

02659
Rectangle

02659
PolyLine

02659
PolyLine

02659
Rectangle

02659
l

02659
l

02659
PolyLine

02659
PolyLine

02659
Rectangle

02659
Rectangle

02659
PolyLine

02659
Rectangle

02659
l

02659
l

02659
PolyLine

02659
PolyLine

02659
PolyLine

02659
Rectangle

02659
PolyLine

02659
PolyLine

02659
PolyLine

02659
l

02659
l

02659
l

02659
l

02659
Rectangle

02659
Snapshot

02659
Rectangle

02659
Snapshot

02659
Text Box
BNR

02659
Text Box
BNR

02659
Snapshot

02659
Rectangle

02659
Rectangle

02659
PolyLine

02659
PolyLine

02659
Rectangle

02659
Snapshot

02659
Rectangle

02659
PolyLine

02659
PolyLine

02659
PolyLine

02659
PolyLine

02659
PolyLine

02659
Snapshot

02659
Rectangle

02659
Snapshot

02659
PolyLine

02659
Snapshot

02659
l

02659
l

02659
Rectangle

02659
Rectangle

02659
PolyLine

02659
Rectangle

02659
Rectangle

02659
PolyLine

02659
Rectangle

02659
Rectangle

02659
Snapshot

02659
Rectangle

02659
PolyLine

02659
Rectangle

02659
Rectangle

02659
Rectangle

02659
Text Box
ROTARY DRUM THICKENERS

02659
PolyLine

02659
Text Box
T

02659
Text Box
T

02659
Text Box
SCREW PRESSES

02659
PolyLine

02659
PolyLine

02659
Rectangle

02659
Snapshot

02659
Text Box
10 MGD PFD

02659
Snapshot

02659
Rectangle

02659
Rectangle

02659
Snapshot

02659
Snapshot

02659
Snapshot

02659
Snapshot

02659
Snapshot

02659
Snapshot

02659
Snapshot

02659
Snapshot

02659
Snapshot

02659
Snapshot

02659
Snapshot

02659
Snapshot

02659
Snapshot

02659
Snapshot

02659
Snapshot

02659
Rectangle

02659
Ellipse

02659
PolyLine

02659
Rectangle

02659
Snapshot

02659
Snapshot



 

 

 

 

ATTACHMENT TR-4 

Site Drawing 

  





 

 

 

 

ATTACHMENT TR-5 

Sludge Management Plan 

  



Sludge Management Plan 
City of Pflugerville 

Central WWTP 

There are no primary clarifier or anaerobic/aerobic digesters proposed as part of this permit application. 

The City currently has two identical centrifuges which dewater waste activated sludge directly from the 

secondary clarifiers. During Interim Phase II, the waste activated sludge will first be stored in an aerated 

holding tank before dewatering via existing centrifuges. The centrifuge firm dewatering capacity (one 

unit out of service) is 13,600 lbs of solids per day, assuming a 16-hour work day. 

During the Final Phase, the centrifuges will be replaced by a combination of rotary drum thickeners 

(RDTs) and screw press dewatering units. The RDTs will thicken the waste activated sludge from the 

holding tank. The thickened waste activated sludge will be held in a separate aerated tank, then sent to 

the screw press units for dewatering. The screw press units will be designed for a firm capacity (one unit 

out of service) of 22,000 lbs of solids per day, assuming a 12-hour work day. 

Solids Generation: 

Influent Design Flow  

- Interim Phase II – 7.25 MGD 

- Final Phase – 10 MGD 

Design Influent BOD Concentration = 263 mg/L 

BNR Solid Generation = 0.86 lb-Solids/lb-BOD 

Aeration Basin MLSS: 3,000 to 4,000 mg/L 

Table 1 – Solids Generation 
 

 

 

 

QUANTITY OF SOLIDS TO BE REMOVED FROM PROCESS AND SCHEDULE FOR REMOVAL: 

The dewatered sludge will be deposited into a dump truck for disposal on a regular basis as required. 

The dewatered solids will be incorporated into the City’s on-site composting operation, or hauled off-

site to a TCEQ permitted third party facility. 

The schedule for removal of solids from the treatment process will be established to maintain the 

desired suspended solids concentration and sludge age in the BNR process. Removal of solids on a daily 

basis would average to 18,505 lbs per day of dry weight solids at 100% of the Final Phase flow. Assuming 

21% cake solids content, the daily cake production will equal 50 cubic yards. Assuming the City uses 12 

cubic yard dump trucks, 5 dump trucks loads of cake will be composted or land filled per day. 

 

Phase 100% Flow 

(lb/day) 
75% Flow 
(lb/day) 

50% Flow 
(lb/day) 

25% Flow 
(lb/day) 

Interim Phase II 13,416 10,062 6,708 3,354 

Final Phase 18,505 13,879 9,252 4,626 



IDENTIFICATION AND OWNERSHIP OF THE ULTIMATE SLUDGE DISPOSAL SITE: 

Waste Management Williamson County Landfill 

699 County Road 128 

Hutto, TX 78634 

MSW Permit #1405B 

 

or 

 

Micro Dirt, Inc. 

DBA Texas Organic Recover 

15500 Goforth Road 

Creedmor, Texas 

TCEQ Reg. #42016 

 

or 

 

Walker Aero Compost Facility 

3500 North FM 973 

Austin, TX 78725 

MSW Permit #2310 

 

or 

 

WASTE MANAGEMENT OF TEXAS AUSTIN COMMUNITY RECYCLING & DISPOSAL FACILITY 

9900 Giles Lane 

Austin, TX, 78754 

MSW Permit #249D 
 
or
 
 Another TCEQ permitted landfill as needed.



 

 

 

 

ATTACHMENT TR-6 

Lab Reports 

 



BRYAN FACILITY

635 Phil Gramm Boulevard

Bryan, TX 77807

Phone: (979) 778-3707

Fax: (979) 778-3193

AUSTIN FACILITY

3512 Montopolis Dr. Suite A

Austin, TX 78744

Phone: (512) 301-9559

Fax:  (512) 301-9552

2/18/25  16:20

I001046

Email information for report date:

Pflugerville, City of

P.O. Box 589

Pflugerville, TX 78071

Attn: Max Walther

This report was approved by:

corp@aqua-techlabs.com www.aqua-techlabs.com

The results in this report apply only to the samples analyzed.  This 

analytical report must be reproduced in its entirety unless written 

permission is granted by Aqua-Tech Laboratories, Inc.

maxw@pflugervilletx.gov

Please contact us for your sampling needs or if 

you have any questions.  Some convenient 

contacts are listed below.  You can also access 

your results and reports through our 

ClientConnect � portal on our website 

(www.aqua-techlabs.com).

For sampling questions:

samplingbryan@aqua-techlabs.com  (Bryan area)

samplingaustin@aqua-techlabs.com  (Austin area)

Thank you for your business,

reporting@aqua-techlabs.com  (report questions)

Aqua-Tech values you as a customer and 

encourages you to speak with our staff at 

979-778-3707 or the above emails if you have 

questions.

June M. Brien

Executive Technical Director

The analyses summarized in this report were performed by Aqua -Tech Laboratories, Inc. unless otherwise noted.  Aqua-Tech 

Laboratories, Inc. holds accreditation from the State of Texas in accordance with TNI and /or through  the TCEQ Drinking Water 

Commercial Laboratory Approval Program.

TNI accredited parameter.

Accreditation not offered by the State of Texas.

Approval through the TCEQ Drinking Water Commercial 

Laboratory Approval Program.

Aqua-Tech Laboratories, Inc. is not accredited for this 

parameter.  It is reported on an informational basis only.

INF 

DWP

NEL

The following abbreviations indicate certification status:  

Subcontracted data summarized in this report is indicated by "Sub" in the Lab column.

The Sample Quantitation Limit is the value below which the parameter cannot reliably be detected.  The SQL 

includes all sample preparations, dilutions and / or concentrations.

SQL

Results with the "dry" unit designation are reported on a "dry weight" basis.dry

Percent Recovery.% R

Relative Percent Difference.RPD

Not Reported.NR

All samples are reported on an "as received" basis unless the designation "dry" is added to the reported unit.  

Copies of Aqua-Tech Laboratories, Inc. procedures and individual sampling plans are available upon request.  Note that 

samples are collected by Aqua-Tech Laboratories, Inc. personnel unless otherwise noted in the "Sample Collected" field of this 

report as "Client" or "CLT".

Samples included in this report were received in acceptable condition according to Aqua -Tech Laboratories, Inc. procedures 

and 40 CFR, Chapter I, Subchapter D, Part 136.3, TABLE II. - Required containers, preservation techniques, and holding 

times, unless otherwise noted in this report.

General Definitions:

MDL The Method Detection Limit is the lowest theoretical value that is statistically different from zero for a specific 

method, taking into account all preparation steps and instrument settings.